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Hewlett Packard Declaration of Conformity c €
Enterprise based on ISO/IEC 17050-1 and EN 17050-1
DoC #: BJNGA-AD0039/40/41/42/51R5 / en
Manufacturer's Name: Hewlett Packard Enterprise Company
Manufacturer's Address: 8000 Foothills Blvd, Roseville, CA 95747, USA

declare, under its sole responsibility that the product:

Product Name and/or Model: HPE FlexNetwork 5510 HI Switch Series
Regulatory Model Number: BJNGA-ADO039/40/41/42/51
Product Options: Please refer to ANNEX |

conforms to the following product specifications and regulations:

Safety Electromagnetic Compatibility
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Restriction of the use of certain hazardous substances
EN 50581:2012

The product herewith complies with the requirements of Directive 2014/35/EU relating to electrical equipment designed for
use within certain voltage limits, Directive 2014/30/EU relating to electromagnetic compatibility, Directive 2011/65/EU on the
restriction of the use of certain hazardous substances in electrical and electronic equipment and carries the CE marking
accordingly.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Additional Information

This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The Regulatory
Model Number is the main product identifier in the regulatory documentation and test reports, this number should not be
confused with the marketing name or the product numbers.

This product was tested in a typical HPE environment.

ff: : “_"__'---.ff"
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Roseville, CA Brent Ford, Manager
16.05.2017 HPE Networking, CEB Business Organization

Local contact for regulatory topics only
EU: HPE, Postfach 0001, 1122 Wien, Austria
US.: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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ANNEX

Regulatory Model Number: BINGA-AD0039/40/41/42/51

Regulatory Model Product Options HPE part number
Number
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Oeknapauus 3a CboTBeTcTBUE c €
Enterprise cbrnacHo ISO/IEC 17050-1 1 EN 17050-1
03C #: BJINGA-AD0039/40/41/42/51R5 / bg
Ume Ha npoussogutens: Hewlett Packard Enterprise Company
Appec Ha npoussoauTens: 8000 Foothills Blvd, Roseville, CA 95747, USA

AEKNapupa Ha cobcTBEHa OTroBOPHOCT, Y€ NPOAYKTDHLT:

mme n/vnun mopaen Ha NPoAyKra: HPE FlexNetwork 5510 HI Switch Series
HOpPMaTUBEH HOMep Ha moaena: BJNGA-ADO0039/40/41/42/51
OnuMK Ha NPoAYKTa: Monsa, HanpaseTe cnpaska lMpunoxeHue |

CbOTBETCTBA Ha c/iegHuUTe cneundmrKaumm Ha NPOAYKTa U pernameHTH:

6esonacHocTt EnektpomarHutHata CbBMeCTMMOCT
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

OrpaHuyeHuneTo 3a ynotpebarta Ha onpesenieHy onacHu BellecTsa
EN 50581:2012

To3u NpoAyKT OTroBapA Ha M3NCKBaHMATA Ha AnpekTnsea 2014/35/EC OTHOCHO eNEKTPUYECKU CbOPBKEHMUS,
npeAHasHa4YeHM 3a U3MN0A3BAHE NPU HAKOM OrpaHUYEHUA Ha HanpexeHuneTo, Anpektnea 2014/30/EC oTHOCHO
eNneKTpoMarHuTHaTa cbBMecTumocT, AupekTtnsa 2011/65/EC 0THOCHO orpaHMYeHMeTo 3a ynoTtpebaTa Ha onpeaeneHn
ONacHW BELLLEeCTBA B €/IEKTPUYECKOTO U e/IeKTPOHHOTO obopyBaHe M HOCU CbOTBETHATa MapKuposka CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

DonbnHuTtenHa uHpopmauuma

To31 NPOAYKT MMa HOPMaTUBEH HOMEP Ha MOoAeNa, KOMTO CbOTBETCTBA HAa HOPMATUBHMUTE acNeKTU Ha Au3aiiHa.
HopMaTUBHUAT HOMEpP Ha MOAE/a € OCHOBHUAT MAEHTUOMKATOP Ha NPOAYKTA B HOPMAaTUBHATA AOKYMEHTALMA U
NPOTOKO/IMTE OT TECTOBETE, KAaTo TO3M HoOMep He TpAbBa Aa ce 6bpKa C TbProBCKOTO MME MAN HOMEpPaTa Ha MPOoAYKTa.

To3m NPOAYKT e U3NUTBAH B TUNWUYHA cpeaa Ha HPE.

Roseville, CA Brent Ford, Ynpasuten
16.05.2017 HPE Networking, CEB Business Organization

UHPopmaLua 3a Bpb3Ka B CbOTBETHUA PErMOH CaMO MO NPaBHU BbNPOCU
EC: HPE, Postfach 0001, 1122 Wien, Austria
CALL:  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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MpunoxeHwuel

HOpMaTUBeH Homep Ha mogena: BJNGA-AD0039/40/41/42/51

HOpMaTuBeH Homep

onuuMu Ha NpoAyKTa

HPE Homep Ha

Ha mojgena YyacTTa
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO051 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A

HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Prohlaseni o Shodé c €
Enterprise na zakladé ISO/IEC 17050-1 a EN 17050-1
PoS #: BJNGA-AD0039/40/41/42/51R5 / cs
Nazev vyrobce: Hewlett Packard Enterprise Company
Adresa vyrobce: 8000 Foothills Blvd, Roseville, CA 95747, USA

prohlasuje na svou odpovédnost, Ze vyrobek:

Nazev Produktu a/nebo model: HPE FlexNetwork 5510 HI Switch Series
Regulaéni ¢islo modelu: BIJNGA-ADO039/40/41/42/51
Moznosti vyrobku: Podivejte se prosim DODATEK |

je v souladu s nasledujici specializaci vyrobki a naFizenimi:

Bezpecnost Elektromagnetické Kompatibility
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Omezeni pouzivani nékterych nebezpeénych latek
EN 50581:2012

Tento vyrobek spliiuje pozadavky Smérnice 2014/35/EU tykajicich se elektrickych zafizeni ur¢enych pro pouzivani v urcitych

mezich napéti, Smérnice 2014/30/EU tykajicich se elektromagnetické kompatibility, Smérnice 2011/65/EU o omezeni
pouzivani nékterych nebezpecnych latek v elektrickych a elektronickych zafizenich a je spravné CE oznaceny.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dalsi informace

Vyrobek ma pridélené regulacni ¢islo modelu, které je v souladu s regula¢nimi aspekty designu. Regulacni ¢islo modelu je
hlavni identifikdtor vyrobku v regulaéni dokumentaci a v protokolu o zkouSce a neni mozné ho zaménovat s obchodnim
nazvem nebo cislem vyrobku.

Tento vyrobek byl testovany v typickém HPE prostiedi.

7 7
24 Ry
/?f-i.-f..«':/ A 2/
Roseville, CA Brent Ford, Manazer
16.05.2017 HPE Networking, CEB Business Organization

Mistni kontakt vyhradné pro regulacni zalezitosti
EU: HPE, Postfach 0001, 1122 Wien, Austria
USA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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DODATEK |

Regulacni cislo modelu: BINGA-ADO0039/40/41/42/51

Regulacni cislo Moznosti vyrobku HPE Cislo dilu
modelu
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Overensstemmelseserklering c €
Enterprise baseret pa ISO/IEC 17050-1 og EN 17050-1
OE #: BJNGA-AD0039/40/41/42/51R5 / da
Producents navn: Hewlett Packard Enterprise Company
Producents adresse: 8000 Foothills Blvd, Roseville, CA 95747, USA

erklzerer under eget ansvar, at produktet:

Produktnavn og/eller model: HPE FlexNetwork 5510 HI Switch Series
Lovpligtigt modelnummer: BJNGA-ADO039/40/41/42/51
Produktmuligheder: Der henvises TILLAG |

opfylder folgende produktspecifikationer og bestemmelser:

Sikkerhed Elektromagnetisk Kompatibilitet
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Begraensning af anvendelsen af visse farlige stoffer
EN 50581:2012

Produktet overholder hermed kravene i Direktiv 2014/35/EF lovgivning om elektrisk materiel bestemt til anvendelse inden for
visse spaendingsgraenser, Direktiv 2014/30/EF lovgivning om elektromagnetisk kompatibilitet, Direktiv 2011/65/EF om
begraensning af anvendelsen af visse farlige stoffer i elektrisk og elektronisk udstyr og baerer CE maerkningen i
overensstemmelse hermed.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Yderligere information

Dette produkt er tildelt et lovpligtigt modelnummer, som forbliver ved de lovgivningsmaessige aspekter af designet. Det
lovpligtige modelnummer er den primaere produktidentifkator i den lovgivningsmaessige dokumentation og testrapporter,
dette nummer bgr ikke forveksles med markedsferingsnavnet eller produktnumrene.

Dette produkt blev testet | et typisk HPE-miljg.

i 77
/?f-i.-f..«f/ { &/
Roseville, CA Brent Ford, Leder
16.05.2017 HPE Networking, CEB Business Organization

Lokal kontakt, kun til lovgivningsmaessige sporgsmal
EU: HPE, Postfach 0001, 1122 Wien, Austria
US.: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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TILLAGI

Lovpligtigt modelnummer: BJNGA-AD0039/40/41/42/51

Lovpligtigt
modelnummer

Produktmuligheder

HPE Del nummer

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Konformitéitserkldrung c €
Enterprise basierend auf ISO/IEC 17050-1 und EN 17050-1
KE #: BJNGA-AD0039/40/41/42/51R5 / de
Name des Herstellers: Hewlett Packard Enterprise Company
Adresse des Herstellers: 8000 Foothills Blvd, Roseville, CA 95747, USA

erklért in alleiniger Verantwortung, dass das Produkt:

Produktbezeichnung und/oder Modell: HPE FlexNetwork 5510 HI Switch Series
Behérdliche Modellnummer: BJNGA-ADO039/40/41/42/51
Produktoptionen: Siehe ANHANG |

den folgenden Produktspezifikationen und Richtlinien entspricht:

Sicherheit Elektromagnetische Vertraglichkeit
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Beschrinkung der Verwendung bestimmter gefédhrlicher Stoffe
EN 50581:2012

Das Produkt entspricht hiermit den Anforderungen von Richtlinie 2014/35/EU betreffend elektrische Betriebsmittel zur
Verwendung innerhalb bestimmter Spannungsgrenzen, Richtlinie 2014/30/EU (iber die elektromagnetische Vertraglichkeit,
Richtlinie 2011/65/EU zur Beschrankung der Verwendung bestimmter gefahrlicher Stoffe in Elektro- und Elektronikgeraten
und trdgt dementsprechend die CE Kennzeichnung.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Zusatzinformation

Diesem Produkt wird eine behérdliche Modellnummer zugeordnet, welche an die behérdlichen Aspekte des Designs
gebunden ist. Die behérdliche Modellnummer ist das Hauptproduktkennzeichen in der behérdlichen Dokumentation und in
Prifberichten; diese Nummer ist nicht mit dem Marketingnamen oder den Produktnummern zu verwechseln.

Dieses Produkt wurde in einer typischen HPE-Umgebung getestet.

7 g 7 :a:__ Y
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Roseville, CA Brent Ford, Leiter
16.05.2017 HPE Networking, CEB Business Organization

Lokaler Ansprechpartner ausschlieBlich fiir behordliche Themen
EU: HPE, Postfach 0001, 1122 Wien, Austria
US.: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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ANHANGI

Behordliche Modellnummer: BJNGA-AD0039/40/41/42/51

Behordliche
Modellnummer

Produktoptionen

HPE Teilenummer

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A

2/2
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Hewlett Packard AHACQEH:YMMOPOCQEHE c €
Enterprise OUNQUWVa pe Ta pdtuna ISO/IEC 17050-1 ka EN 17050-1
Ao #: BJINGA-ADO039/40/41/42/51R5 / el
Enwvupia KOTUOKEVAOTH: Hewlett Packard Enterprise Company
AlevBuvon KOTOOKEVOLOTH: 8000 Foothills Blvd, Roseville, CA 95747, USA

SnAwveL, LEATTOKAELOTIKI) TOU €UOUVN, GTL TO TPOLOV:

Ovoua fii/ka povtélo mpoidvrog: HPE FlexNetwork 5510 HI Switch Series
ApOu6G povtédou ocludwva pe T BINGA-ADO039/40/41/42/51
vopoOeoia:

MPOLPETIKA XOPAKTNPLOTIKATIPOIOVTOG: Napakalw avadpepbeite MAPAPTHMA |

JuppopdwVETAL TPOG TLG AKOAOUBEG Mpodlaypad£G Kol KAVOVIGHOUG:

aocdalela NAEKTPOLAYVNTIKA cUMBATOTHTA
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

TOV TEPLOPLOLO TNG XPONG OPLOUEVWV ETIKIVEUVWV OUGLWV
EN 50581:2012

To mapov MPoioV GUUHOPGWVETAL TIPOG TIG amaltioelg Tng Odnyia 2014/35/EE twv avodepouEVWY 0TO NAEKTPOAOYLKO
UALKO Ttou mpoopileTal va xpnotpomnolnBel evtog opLlopévwy oplwv Taoewc, O8nyla 2014/30/EE OXETIKA UE TNV
nAekTpopayvnTikn cupBatotnta, O8nyia 2011/65/EE yLo ToV EPLOPLOKO TNG XPHONG OPLOUEVWY ETIKIVEUVWY OUCLWV
0€ NAEKTPLKO KOl NAEKTPOVLKO €EOTALOLO Kal hEPEL TNV avaloyn orfjpavon CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

NpooBdetecnAnpodopicg

Tomapov npoidv cuvodevetal amod Tov aplBuod povtélou ou poPAENETaL Ao Tn vouoBeaia OxXETIKA UE TOV
oxeSLaopo tou. O ev AOYw KAVOVLIOTIKOG 0pLlBUOG LOVTEAOU Elval 0 KUPLOG aVAYyVWPLOTIKOG aplBUdC Tou mpoiovtog ota
£yypada pUBULOTLKOU XaPOKTPA KOL OTLG EKOECELG SOKLUWY, KOL SEV TIPETIEL VAL CUYXEETOL UE TNV EUIMOPLKI ovopooia
1] TOuG apLlBUOUG MPOIOVTOG YLOL OKOTIOUC EUTIOPLKAG dLaBeonc.

To mapov mpolov Sokludotnke o€ mpotumo reptaiiov tng Hewlett Packard Enterprise.

'_.f:.” ~7 Wi
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Roseville, CA Brent Ford, SLaxeLpLotng
16.05.2017 HPE Networking, CEB Business Organization

ZTOLXELO EMIKOLVWVIOG AIMOKAELOTIKA YLOL KOVOVLOTLKA nTHpaTA
EE: HPE, Postfach 0001, 1122 Wien, Austria
HNA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425

http://www.hpe.com/eu/certificates
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NAPAPTHMAI

ApLOOG povtédou cUpdwva e T voproBeoio: BJINGA-ADO039/40/41/42/51

ApLlOUOG povtélou MNPOOLPETIKA XOPOKTNPLOTLKATIPOLOVTOG HPE aplOuo
cUpdwva e T efaptpatog
vopoBsoia
BJNGA-ADO0O39 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADOO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A

2/2
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Hewlett Packard Declaracién de Conformidad c €
Enterprise basada en las normas ISO/IEC 17050-1y EN 17050-1
DdC #: BJNGA-AD0039/40/41/42/51R5 / es
Nombre del fabricante: Hewlett Packard Enterprise Company
Direccién del fabricante: 8000 Foothills Blvd, Roseville, CA 95747, USA

declara bajo su sola responsabilidad que el producto:

Nombre del producto y/o modelo: HPE FlexNetwork 5510 HI Switch Series
Numero de modelo reglamentario: BJNGA-ADO039/40/41/42/51
Opciones del producto: Por favor, consulte ANEXO |

cumple con las siguientes especificaciones y regulaciones de productos:

Seguridad Compatibilidad Electromagnética
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Restricciones a la utilizaciéon de determinadas sustancias peligrosas
EN 50581:2012

El producto adjunto cumple con los requisitos de la Directiva 2014/35/UE sobre el material eléctrico destinado a utilizarse con
determinados limites de tensién, Directiva 2014/30/UE en materia de compatibilidad electromagnética, Directiva 2011/65/UE
sobre restricciones a la uftilizacion de determinadas sustancias peligrosas en aparatos eléctricos y electrénicos y porta el
marcado CE correspondiente.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informacién adicional

Este producto tiene asignado un nimero de modelo reglamentario en consonancia con los aspectos normativos del disefio. El
numero de modelo reglamentario es el principal identificador del producto en la documentacién reglamentaria y en los
informes de ensayo. No se deberia confundir este nimero con el nombre comercial ni con los nUmeros comerciales del
producto.

Este producto ha sido testado en un entorno tfipico de HPE.
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Roseville, CA Brent Ford, Manager
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Contactos nacionales solo para temas normativos
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA..  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANEXOI1

Nimero de modelo reglamentario: BJNGA-ADO0039/40/41/42/51

Numero de modelo Opciones del producto HPE Numero de pieza
reglamentario
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A

2/2
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Hewlett Packard Vastavusdeklaratsioon c €
Enterprise vastab standarditele ISO/IEC 17050-1 ja EN 17050-1
VD #: BJNGA-AD0039/40/41/42/51R5 / et
Tootja nimetus: Hewlett Packard Enterprise Company
Tootja aadress: 8000 Foothills Blvd, Roseville, CA 95747, USA

deklareerib oma ainuvastutusel, et toode:

Toote nimetus ja/v6i mudel: HPE FlexNetwork 5510 HI Switch Series
Normatiivse mudeli number: BJNGA-ADO0039/40/41/42/51
Toote variandid: Palun vaadake LISA |

vastab jargmistele toote kohta kdivatele spetsifikatsioonidele ja regulatiivsetele dokumentidele:

Ohutus Elektromagnetilise Uhilduvuse
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Teatavate ohtlike ainete kasutamise piiramise kohta
EN 50581:2012

Kaesolev toode vastab Direktiiv 2014/35/EL teatavates pingevahemikes kasutatavaid elektriseadmeid kasitlevate, Direktiiv
2014/30/EL mis kasitleb elektromagnetilise Ghilduvuse, Direktiiv 2011/65/EL teatavate ohtlike ainete kasutamise piiramise
kohta elektri- ja elektroonikaseadmetes ja on tahistatud vastavalt CE tahisega.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Lisateave

Tootele on omistatud normatiivse mudeli number, mis vastab konstruktsiooni normatiivsetele aspektidele. Normatiivse
mudeli number on normatiivsetes dokumentides ja katsetuste aruannetes toote peamiseks identifikaatoriks, seda numbrit ei
tohi segamini ajada furundusnumbri voi toote numbriga.

Toodet on katsetatud HPE keskkonnas.

7,’ -7 —/
’ 4 ——
/?i-i_-ifj/ / Y A

Roseville, CA Brent Ford, Juhataja
16.05.2017 HPE Networking, CEB Business Organization

Kohalik kontakt iiksnes normatiivsetes kiisimustes
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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LISAI

Normatiivse mudeli number: BJNGA-AD0039/40/41/42/51

Normatiivse mudeli Toote variandid HPE Osa number
number
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A

2/2
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Hewlett Packard Vaatimustenmukaisuusvakuutus c €
Enterprise standardien ISO/IEC 17050-1 ja EN 17050-1
Vaatimustenmukaisuusvakuutus #: BJNGA-AD0039/40/41/42/51RS5 / fi
Valmistajan nimi: Hewlett Packard Enterprise Company
Valmistajan osoite: 8000 Foothills Blvd, Roseville, CA 95747, USA

vakuuttaa yksinomaisella vastuullaan, etta tuote:

Tuotteen nimi ja/tai malli: HPE FlexNetwork 5510 HI Switch Series
Lainsddddnnon edellyttama mallinumero: BJNGA-ADO0039/40/41/42/51
Tuotevaihtoehdot: Opit luvussa LIITE |

noudattavat seuraavia tuotemdarityksia ja maarayksia:

Turvallisuus Sdhkomagneettista Yhteensopivuutta
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Tiettyjen vaarallisten aineiden kiyton rajoittamisesta
EN 50581:2012

Tuote noudattaa taten Direktiivi 2014/35/EU sdhkolaitteita tietylld jannitealueella koskevan, Direkftiivi 2014/30/EU
sdhkémagneettista yhteensopivuutta koskevan, Direktiivi 2011/65/EU tiettyjen vaarallisten aineiden kdyton rajoittamisesta
sdhko- ja elektroniikkalaitteissa vaatimuksia, ja ndin ollen silld on CE merkinta.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Lisadtietoja

Taélle tuotteelle on osoitettu lainsdddannon edellyttdma mallinumero, joka pysyy samana mallin lainsdadanndéllisten
nakékulmien mukaisesti. Lainsdddannon edellyttdma mallinumero on tuotteen pdatunniste lainsdddanndollisissa asiakirjoissa
ja testiraporteissa, ja tatd numeroa ei saa sekoittaa markkinointinimeen tai fuotenumeroihin.

Tama tuote testattiin tyypillisessd HPE-ympéaristdssa.
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Roseville, CA Brent Ford, Johtaja
16.05.2017 HPE Networking, CEB Business Organization

Paikallinen yhteyshenkil6 vain lainsdddanndllisille aiheille
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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LIITEI

Lainsdaadannon edellyttama mallinumero: BJNGA-AD0039/40/41/42/51

Lainsdddinnon
edellyttama
mallinumero

Tuotevaihtoehdot

HPE Osa numero

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO051 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Déclaration de Conformité c €
Enterprise basée sur ISO/IEC 17050-1 et EN 17050-1
DdC #: BJNGA-AD0039/40/41/42/51R5 / fr
Nom du fabricant: Hewlett Packard Enterprise Company
Adresse du fabricant: 8000 Foothills Blvd, Roseville, CA 95747, USA

déclare, sous sa seule responsabilité, que le produit:

Nom du produit et/ou modéle: HPE FlexNetwork 5510 HI Switch Series
Numéro de modéle de réglementation: BJNGA-ADO039/40/41/42/51
Options de produit: Se il vous plait se référer ANNEXE |

est conforme aux réglementations et spécifications de produit suivantes:

Sécurité Compatibilité électromagnétique
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Limitation de 'utilisation de certaines substances dangereuses
EN 50581:2012

Le présent produit satisfait aux exigences de la Directive 2014/35/EU relatives au matériel électrique destiné a étre employé
dans certaines limites de tension, Directive 2014/30/EU concernant la compatibilité électromagnétique, Directive 2011/65/EU
relative a la limitation de I'utilisation de certaines substances dangereuses dans les équipements électriques et électroniques
et arbore la marque CE en conséquence.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Renseignements complémentaires

Un numéro de modele de réglementation, qui demeure avec les aspects réglementaires de conception, est attribué a ce
produit. Le numéro de modeéle de réglementation est le principal élément d’idenfification du produit dans la documentation
sur la documentation réglementaire et les rapports d’essai, ce numéro ne doit pas étre confondu avec le nom commercial ou
les numéros de produit.

Ce produit a été testé dans un environnement HPE caractéristique.
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Roseville, CA Brent Ford, Responsable
16.05.2017 HPE Networking, CEB Business Organization

Contact local pour les sujets de réglementation uniquement
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANNEXE |

Numéro de modéle de réeglementation: BINGA-AD0039/40/41/42/51

Numéro de modéle Options de produit HPE Numéro de piéce
de réglementation
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Izjava o Sukladnosti c €
Enterprise na temelju norme ISO/IEC 17050-1i EN 17050-1
loS #: BINGA-AD0039/40/41/42/51R5 / hr
Naziv proizvodaca: Hewlett Packard Enterprise Company
Adresa proizvodaca: 8000 Foothills Blvd, Roseville, CA 95747, USA

izjavljujem, pod punom odgovornoscu, da je proizvod:

Naziv i/ili model proizvoda: HPE FlexNetwork 5510 HI Switch Series
Regulatorna oznaka modela: BJNGA-ADO039/40/41/42/51
Opcije proizvoda: Molimo pogledajte ANNEX |

u skladu sa sljedec¢im Specifikacijama proizvoda i propisima:

Osigurac Elektromagnetsku Kompatibilnost
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Ogranicenje uporabe odredenih opasnih tvari
EN 50581:2012

Navedeni proizvod u skladu je sa zahtjevima Direktiva 2014/35/EU u odnosu na elektri¢nu opremu namijenjenu za uporabu
unutar odredenih naponskih granica, Direktiva 2014/30/EU u odnosu na elektromagnetsku kompatibilnost, Direktiva
2011/65/EU o ogranicenju uporabe odredenih opasnih tvari u elektri¢noj i elektroni¢koj opremi i sukladno tome sadrzi oznaku
CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dodatni podaci

Ovom proizvodu dodijeljena je Regulatorna oznaka modela, koja je u skladu s regulatornim aspektima konstrukcije proizvoda.
Regulatorna oznaka modela glavna je idenfifikacijska oznaka proizvoda u regulatornoj dokumentaciji i izvjestajima o
ispitivanju i tu se oznaku ne smije zabunom zamijeniti za trziSno ime ili brojeve proizvoda.

Ovaj proizvod je ispitan u tipicnom HPE okruzenju.
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Roseville, CA Brent Ford, Voditelj
16.05.2017 HPE Networking, CEB Business Organization

Lokalni podaci za kontakt iskljucivo za regulatorna pitanja
EU: HPE, Postfach 0001, 1122 Wien, Austria
SAD: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANNEX

Regulatorna oznaka modela: BINGA-ADO0039/40/41/42/51

Regulatorna oznaka

Opcije proizvoda

HPE Predmetni broj

modela
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A

2/2
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Hewlett Packard Megfeleléségi Nyilatkozat c €
Enterprise az ISO/IEC és 17050-1 EN 17050-1
MN #: BJNGA-AD0039/40/41/42/51R5 / hu
Gyarto neve: Hewlett Packard Enterprise Company
Gyarté cime: 8000 Foothills Blvd, Roseville, CA 95747, USA

teljes felelosséggel kijelenti hogy az alabbi termék:

Termék neve és/vagy modellje: HPE FlexNetwork 5510 HI Switch Series
Hatéséagi tipusszam: BIJNGA-ADO039/40/41/42/51
Termékopcidk: Kérlek hivatkozz MELLEKLET |

megfelel az alabbi termékspecifikacioknak és eldirasoknak:

Biztonsag Elektromagneses Osszeférhetéségre
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Korlatozasarél egyes veszélyes anyagok valé alkalmazasanak
EN 50581:2012

A termék a jelen nyilatkozat szerint megfelel a 2014/35/EU irdnyelve elektromos berendezésekre a meghatarozott
fesziiltséghatdron bellli hasznalatra tervezett vonatkozd, 2014/30/EU irdnyelve az elektromagneses 6sszeférhetéségre
vonatkozd, 2011/65/EU iranyelve egyes veszélyes anyagok elekiromos és elektronikus berendezésekben vald alkalmazasanak

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Tovabbi informaciok

A termékhez meghatdrozott hatésdgi tipusszam a kivitel szabdlyozasi szempontjaihoz kapcsolédik. A hatdsagi tipusszdm
szerepel a hatésdgi dokumentumokban és vizsgalati jelentésekben a termék f6 azonositdjaként. Nem ésszetévesztendd a
piaci névvel vagy a termék azonositédszdmaival.

A terméket tipikus HPE vallalati kdrnyezetben vizsgaltak.
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Roseville, CA Brent Ford, Igazgaté
16.05.2017 HPE Networking, CEB Business Organization

Helyi elérhetéség hatésagi témakhoz
EU: HPE, Postfach 0001, 1122 Wien, Austria
US.: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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MELLEKLET |

Hatésagi tipusszam: BJNGA-AD0039/40/41/42/51

Hatésagi tipusszam

Termékopciok

HPE Alkatrész-szam

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO051 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Dichiarazione di Conformita c €
Enterprise ai sensi della norma ISO/IEC 17050-1 e EN 17050-1
DdC #: BJNGA-ADO0039/40/41/42/51RS5 / it
Nome del fabbricante: Hewlett Packard Enterprise Company
Indirizzo del fabbricante: 8000 Foothills Blvd, Roseville, CA 95747, USA

dichiara, sotto la propria esclusiva responsabilita, che il prodotto:

Nome del prodotto e/o modello: HPE FlexNetwork 5510 HI Switch Series
Numero di matricola: BJNGA-ADO039/40/41/42/51
Opzioni del prodotto: Per favore, riferisci ALLEGATO |

& conforme alle seguenti Specifiche del prodotto e ai seguenti regolamenti:

Sicurezza Compatibilita Elettromagnetica
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Restrizione dell’'uso di determinate sostanze pericolose
EN 50581:2012

Il prodotto € conforme ai requisiti della Direttiva 2014/35/UE relative al materiale elettrico destinato ad essere adoperato
entro taluni limiti di tensione, Direttiva 2014/30/UE relative alla compatibilita elettromagnetica, Direttiva 2011/65/UE sulla
restrizione dell’'uso di determinate sostanze pericolose nelle apparecchiature elettriche ed elettroniche e pertanto reca il
marchio CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informazioni aggiuntive

A questo prodotto viene assegnato un numero di matricola secondo gli aspetti normativi della progettazione. Il numero di
matricola normativo & il codice principale di identificazione del prodotto nella documentazione prevista dalla normativa e nei
verbali di prova, questo numero non deve essere confuso con il nome commerciale o con il codice articolo del prodotto.

Questo prodotto & stato testato in un tipico ambiente HPE.
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Roseville, CA Brent Ford, Responsabile
16.05.2017 HPE Networking, CEB Business Organization

Contatti locali solo per gli aspetti normativi
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ALLEGATOI

Numero di matricola: BJNGA-AD0039/40/41/42/51

Numero di matricola Opzioni del prodotto HPE Numero di
particolare

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A

HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B

HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B

HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A

HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Atitikties Deklaracija c €
Enterprise pagal ISO/IEC 17050-1 ir EN 17050-1
AD #: BJNGA-AD0039/40/41/42/51R5 / It
Gamintojo pavadinimas: Hewlett Packard Enterprise Company
Gamintojo adresas: 8000 Foothills Blvd, Roseville, CA 95747, USA

Atsakingai pareiskia, kad produktas:

Produkto pavadinimas ir / ar modelis: HPE FlexNetwork 5510 HI Switch Series
Reglamentinis modelio numeris: BJNGA-ADO039/40/41/42/51
Produkto parinktys: Prasome kreiptis PRIEDAS |

atitinka tokias produkto specifikacijas ir reglamentus:

Saugumas Elektromagnetiniu Suderinamumu
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

apribojimas naudojimo dél tam tikry pavojingy medziagy
EN 50581:2012

Produktas atitinka Zemos jtampos direktyvos Direktyva 2014/35/ES susijusiy su elektrotechniniais gaminiais, skirtais naudoti
tam tikrose jtampos ribose, suderinimo, Direktyva 2014/30/ES susijusiy su elektromagnetiniu suderinamumu, Direktyva
2011/65/ES dél tam tikry pavojingy medziagy naudojimo elektros ir elektroninéje jrangoje apribojimo reikalavimus ir turi
atitinkama CE Zenklinima.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Papildoma informacija

Siam produktui yra priskirtas Reglamentinis modelio numeris, kuris priklauso nuo projekto reglamentavimo aspekty.
Reglamentinis numeris yra pagrindinis produkto identifikatorius reglamentavimo dokumentuose ir bandymy ataskaitose, Sis
numeris neturéty bati painiojamas su rinkodaros pavadinimu ar produkto numeriais.

Sis produktas buvo i§bandytas jprastoje HPE aplinkoje.

7 g 7 :a:__ Y
4 { 7/
z?f-z.-f_.«':/ / Y 4

Roseville, CA Brent Ford, Menedzeris
16.05.2017 HPE Networking, CEB Business Organization

Vietiniai kontaktai tik reglamentavimo klausimais
ES: HPE, Postfach 0001, 1122 Wien, Austria
JAV: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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PRIEDAS |

Reglamentinis modelio numeris: BJNGA-AD0039/40/41/42/51

Reglamentinis
modelio numeris

Produkto parinktys

HPE Detalés numeris

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Atbilstibas Deklaracija c €
Enterprise pamatojoties uz ISO/IEC 17050-1un EN 17050-1
AD #: BJNGA-AD0039/40/41/42/51R5 / Iv
Razotaja nosaukums: Hewlett Packard Enterprise Company
RaZotaja adrese: 8000 Foothills Blvd, Roseville, CA 95747, USA

ka vienigais atbildigais par produkta kvalitati pazino, ka produkts:

Produkta nosaukums un/vai modelis: HPE FlexNetwork 5510 HI Switch Series
Tehniskais modela numurs: BINGA-ADO039/40/41/42/51
Produkta komplektacija: Ladzu, skatiet PIELIKUMS |

atbilst sadam produkta specifikacijam un noteikumiem:

Drosiba Elektromagnétisko Savietojamibu
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Izmantos$anas ierobeZosanu par dazu bistamu vielu
EN 50581:2012

Sis produkts atbilst $adu tiesibu aktu prasibam: Direktiva 2014/35/ES saskanosanu attieciba uz elektroiekartam, kas
paredzétas lietoSanai noteiktas sprieguma robezas, Direktiva 2014/30/ES kas attiecas uz elektromagnétisko savietojamibu,
Direktiva 2011/65/ES par dazu bistamu vielu izmantosanas ierobezosanu elektriskas un elektroniskas iekartas un tam ir
atbilstoss CE markéjums.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Papildinformacija

Sim produktam ir pieskirts tehniskais modela numurs, kas norada uz produkta dizaina normativajiem aspektiem. Tehniskais
modela numurs ir galvenais produkta identifikators normativajos dokumentos un testésanas zinojumos. So numuru nedrikst
sajaukt ar produkta tirdzniecibas nosaukumu vai numuru.

Sis produkts tika testéts standarta HPE vida.
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Roseville, CA Brent Ford, Menedzeris
16.05.2017 HPE Networking, CEB Business Organization

Vietéjo parstavniecibu kontaktinformacija tikai jautajumiem par normativajiem produkta aspektiem
ES: HPE, Postfach 0001, 1122 Wien, Austria
ASV: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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PIELIKUMS |

Tehniskais modela numurs: BJNGA-AD0039/40/41/42/51

Tehniskais modela

Produkta komplektacija

HPE Detalas numurs

numurs
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Dikjarazzjoni ta 'Konformita c €
Enterprise bbazata fuq ISO/IEC 17050-1 u EN 17050-1
Dt'K #: BJNGA-AD0039/40/41/42/51R5 / mt
Isem il-manifattur: Hewlett Packard Enterprise Company
Indirizz tal-manifattur: 8000 Foothills Blvd, Roseville, CA 95747, USA

jiddikjaraw, taht ir-responsabbilta unika taghhom li I-prodott:

Isem il-prodott u/jew mudell: HPE FlexNetwork 5510 HI Switch Series
Numru tal-Mudell Regolatorju: BJNGA-ADO039/40/41/42/51
Ghazliet tal-prodott: Jekk joghgbok irreferi ANNESS |

jikkonforma mal-ispecifikazzjonijiet u r-regolamenti li gejjin:

Sigurta Kompatibilita Elettromanjetika
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Restrizzjoni tal-uzu ta’ ¢erti sustanzi perikoluzi
EN 50581:2012

Dan il-prodott jikkonforma mar-rekwiziti tad- Direttiva 2014/35/UE dwar mat-taghmir elettriku ddisinjat ghall-uzu fi hdan
certi limiti tal-voltagg, Direttiva 2014/30/UE x'jagsmu mal-kompatibilita elettromanjetika, Direttiva 2011/65/UE dwar ir-
restrizzjoni tal-uzu ta’ certi sustanzi perikoluzi fit-taghmir elettriku u elettroniku u jgorr il-marka korrispondenti CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Aktar informazzjoni

Dan il-prodott ghandu Numru tal-Mudell Regolatorju li jinzamm mal-aspetti regolatorji tad-disinn. In-Numru tal-Mudell
Regolatorju huwa l-identifikatur principali fid-dokumentazzjoni regolatorja u r-rapporti tat-testijiet. Dan in-numru m'ghandux
jigi konfuz mal-isem kummerdéjali jew in-numri tal-prodott.

Dan il-prodott gie ttestjat f'ambjent tipiku ta' HPE.
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Roseville, CA Brent Ford, Maniger
16.05.2017 HPE Networking, CEB Business Organization

Kuntatt lokali ghal suggetti regolatoriji biss
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANNESS |

Numru tal-Mudell Regolatorju: BJNGA-ADO039/40/41/42/51

Numru tal-Mudell
Regolatorju

Ghatliet tal-prodott

HPE Numru tal-parti

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Conformiteitsverklaring c €
Enterprise op basis van ISO/IEC 17050-1 en EN 17050-1
CV #: BJINGA-AD0039/40/41/42/51R5 / nl
Naam producent: Hewlett Packard Enterprise Company
Adres producent: 8000 Foothills Blvd, Roseville, CA 95747, USA

verklaart, onder haar eigen verantwoordelijkheid, dat het product:

Productnaam en/of model: HPE FlexNetwork 5510 HI Switch Series
Wettelijk modelnummer: BJNGA-ADO039/40/41/42/51
Productopties: Raadpleeg BIJLAGE |

voldoet aan de volgende productspecificaties en reguleringen:

Veiligheid Elektromagnetische Compatibiliteit
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Beperking van het gebruik van bepaalde gevaarlijke stoffen
EN 50581:2012

Het product voldoet hierbij aan de vereisten van Richtlijn 2014/35/EU inzake elektrisch materiaal bestemd voor gebruik
binnen bepaalde spanningsgrenzen, Richtlijn 2014/30/EU inzake elektromagnetische compatibiliteit, Richtlijn 2011/65/EU
betreffende beperking van het gebruik van bepaalde gevaarlijke stoffen in elektrische en elektronische apparatuur en is
voorzien van het bijbehorende keurmerk.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Aanvullende informatie

Aan dit product is een wettelijk modelnummer toegekend dat de wettelijke aspecten van het ontwerp betreft. Het wettelijk
modelnummer is de belangrijkste idenfificatie van het product in de wettelijke documentatie en testberichten. Dit nummer
mag niet worden verwisseld met de marketingnaam of de productnummers.

Dit product is getested in een specifieke HPE-omgeving.
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Roseville, CA Brent Ford, Manager
16.05.2017 HPE Networking, CEB Business Organization

Lokaal contact, uitsluitend voor wettelijke kwesties
EU: HPE, Postfach 0001, 1122 Wien, Austria
US.: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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Conformiteitsverklaring

E',?t‘é’iﬁﬁs‘?"‘a’d op basis van ISO/IEC 17050-1en EN 17050-1 c €
BIJLAGE|
Wettelijk modelnummer: BJINGA-ADOO039/40/41/42/51
Wettelijk Productopties HPE

modelnummer

Onderdeelnummer

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Deklaracja Zgodnosci c €
Enterprise oparta na ISO/IEC 17050-1 oraz EN 17050-1
DZ #: BJNGA-AD0039/40/41/42/51R5 / pl
Nazwa producenta: Hewlett Packard Enterprise Company
Adres producenta: 8000 Foothills Blvd, Roseville, CA 95747, USA

deklaruje z petna odpowiedzialnoscia, ze produkt:

Nazwa produktu i/lub model: HPE FlexNetwork 5510 HI Switch Series
Numer modelu regulacyjnego: BJNGA-ADO039/40/41/42/51
Opcje produktu: Prosze odnies sie ZAEACZNIK |

jest dostosowany do nastepujacych specyfikacji produktu i regulacji:

Bezpieczernistwo Kompatybilnosci Elektromagnetycznej
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Ograniczenia stosowania niektérych niebezpiecznych substancji
EN 50581:2012

Niniejszy produkt jest zgodny z wymaganiami dyrektywy Dyrektywa 2014/35/WE odnoszacych sie do sprzetu elektrycznego
przewidzianego do stosowania w okreslonych granicach napiecia, Dyrektywa 2014/30/WE odnoszacych sie

do kompatybilnosci elektromagnetycznej, Dyrektywa 2011/65/WE w sprawie ograniczenia stosowania niektérych
niebezpiecznych substancji w sprzecie elektrycznym i elektronicznym posiada odpowiednie oznaczenie CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dodatkowe informacje

Produkt ma przypisany numer modelu regulacyjnego, ktéry wigze sie z aspektami regulacyjnymi jego wzornictwa. Numer
modelu regulacyjnego jest gtéwnym identyfikatorem produktu w dokumentacji regulacyjnej i raportach z testéw, nie wolno
myli¢ tego numeru z nazwg marketingowa lub numerami produktu.

Produkt zostat przetestowany w typowym srodowisku Firmy Hewlett Packard Enterprise (HPE).
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Roseville, CA Brent Ford, Menazer
16.05.2017 HPE Networking, CEB Business Organization

Lokalny adres kontaktowy - tylko w sprawach regulacyjnych
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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ZALACZNIKI

Numer modelu regulacyjnego: BJNGA-ADO039/40/41/42/51

Numer modelu
regulacyjnego

Opcje produktu

HPE Numer czesci

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Declaracdo de Conformidade c €
Enterprise com base na ISO/IEC 17050-1 e EN 17050-1
DdC #: BJNGA-AD0039/40/41/42/51R5 / pt
Nome do fabricante: Hewlett Packard Enterprise Company
Endereco do fabricante: 8000 Foothills Blvd, Roseville, CA 95747, USA

declara, sob sua exclusiva responsabilidade, que o produto:

Nome e/ou Modelo do Produto: HPE FlexNetwork 5510 HI Switch Series
Numero de Modelo Regulamentar: BJNGA-ADO039/40/41/42/51
Opcoes de produto: Por favor, consulte ANEXO |

Em conformidade com as seguintes especificacdes de produto e diretivas:

Seguranca Compatibilidade Electromagnética
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Restricdo do uso de determinadas substancias perigosas
EN 50581:2012

O produto estd em conformidade com os requisitos da Directiva 2014/35/UE no dominio do material eléctrico destinado a ser
utilizado dentro de certos limites de tensdo, Directiva 2014/30/UE respeitantes a compatibilidade electromagnética, Directiva
2011/65/UE relativa a restricdo do uso de determinadas substancias perigosas em equipamentos eléctricos e electrénicos,
bem como detém a respetiva marcacdo CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informacdo adicional

O presente produto detém um Numero de Modelo Regulamentar, correspondente aos aspetos regulamentares do design. O
Numero de Modelo regulamentar é o principal identificador do produto presente na documentacgdo regulamentar e nos
relatérios de teste; este nUmero ndo deve ser confundido com o nome de marketing ou os nimeros do produto.

O presente produto foi testado num ambiente fipicamente HPE.
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Roseville, CA Brent Ford, Manager
16.05.2017 HPE Networking, CEB Business Organization

Contato local apenas para assuntos regulamentares
UE: HPE, Postfach 0001, 1122 Wien, Austria
EUA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANEXOI1

Nidmero de Modelo Regulamentar: BJNGA-AD0039/40/41/42/51

Numero de Modelo
Regulamentar

Opcodes de produto

HPE Numero da peca

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Declaratie de Conformitate c €
Enterprise conform ISO/IEC 17050-1 si EN 17050-1
DdC #: BJNGA-AD0039/40/41/42/51R5 / ro
Numele producatorului: Hewlett Packard Enterprise Company
Adresa producatorului: 8000 Foothills Blvd, Roseville, CA 95747, USA

declara, pe proprie raspundere ca produsul:

Nume produs si/sau Model: HPE FlexNetwork 5510 HI Switch Series
Cod de reglementare model: BJNGA-ADO039/40/41/42/51
Optiuni produs: V& rugdm sa consultati ANEXA |

este conform urmatoarelor specificatii si reglementari ale produsului:

Siguranta Compatibilitatea Electromagnetica
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Restrictiile de utilizare a anumitor substante periculoase in echipamentele
EN 50581:2012

Produsul se conformeaza cerintelor Directiva 2014/35/EU privind echipamentele electrice destinate utilizarii in cadrul unor
anumite limite de tensiune, Directiva 2014/30/EU cu privire la compatibilitatea electromagnetica, Directiva 2011/65/EU
privind restrictiile de utilizare a anumitor substante periculoase in echipamentele electrice si electronice E si poartd in mod
corespunzator marca .

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informatii aditionale

Acestui produs ii este atribuit un cod de reglementare al modelului care se refera la aspectele de reglementare ale designului.
Codul de reglementare al produsului este principalul cod de identfificare al produsului in documentele de reglementare si

rapoartele de testare, acest cod nu trebuie confundat cu denumirea de marketing sau codurile produsului.

Acest produs a fost testat intr-un mediu standard HPE.

v 4
Roseville, CA Brent Ford, Manager
16.05.2017 HPE Networking, CEB Business Organization

Date de contact locale privind numai probleme de reglementare
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANEXA |

Cod de reglementare model: BINGA-ADO0039/40/41/42/51

Cod de reglementare Optiuni produs HPE Numar
model componenta
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Vyhlasenie o Zhode c €
Enterprise na zdklade ISO/IEC 17050-1 a EN 17050-1
VoZ #: BJNGA-ADO039/40/41/42/51R5 / sk
Nazov vyrobcu: Hewlett Packard Enterprise Company
Adresa vyrobcu: 8000 Foothills Blvd, Roseville, CA 95747, USA

na svoju vyluéna zodpovednost prehlasuje, Ze vyrobok:

Nazov vyrobku a/alebo model: HPE FlexNetwork 5510 HI Switch Series
Regulaéné ¢islo modelu: BIJNGA-ADO039/40/41/42/51
Moznosti vyrobku: Pozrite sa prosim DODATOK |

je v sulade s nasledujicou specializaciou vyrokov a nariadeniami:

Bezpecnost Elektromagneticki Kompatibilitu
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Obmedzeni pouzivania uréitych nebezpeénych latok
EN 50581:2012

Tento vyrobok spifia poziadavky Smernica 2014/35/EU tykajlcich sa elektrického zariadenia uréeného na pouzivanie v rdmci
urcitych limitov napétia, Smernica 2014/30/EU vztahujlcich sa na elektromagnetickd kompatibilitu, Smernica 2011/65/EU o
obmedzeni pouzivania urcitych nebezpecnych latok v elektrickych a elektronickych zariadeniach a je sprdvne CE oznaceny.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dalsie informacie

Vyrobok ma pridelené regulacné ¢islo modelu, ktory je v stlade s regulacnymi aspektami dizajnu. Regulac¢né cislo modelu je
hlavny idenfifikdtor vyrobku v regula¢nej dokumentacii a v protokole o skiske a nemozno ho zamienat s obchodnym nazvom
alebo cislom vyrobku.

Tento vyrobok bol testovany v typickom HPE prostredi.

'_.f:.” ~7 —/
4 4 —p—
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Roseville, CA Brent Ford, Manazér
16.05.2017 HPE Networking, CEB Business Organization

Miestny kontakt vyhradne pre regulacné zalezZitosti
EU: HPE, Postfach 0001, 1122 Wien, Austria
USA: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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DODATOK I

Regulacné cislo modelu: BJNGA-AD0039/40/41/42/51

Regulacné cislo Moznosti vyrobku HPE Cislo dielu
modelu
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Izjava o Skladnosti c €
Enterprise na osnovi ISO/IEC 17050-1 ter EN 17050-1
loS #: BINGA-ADO0039/40/41/42/51R5 / sl
Ime proizvajalca: Hewlett Packard Enterprise Company
Naslov proizvajalca: 8000 Foothills Blvd, Roseville, CA 95747, USA

Izjavlja z vso odgovornostjo, da je izdelek:

Ime izdelka in/ali model: HPE FlexNetwork 5510 HI Switch Series
Odobritvena stevilka modela: BJNGA-ADO0039/40/41/42/51
Moznosti izdelka: Za vec informacij glej ANEKS |

ustreza sledecim specifikacijam izdelka ter predpisom:

Varnost Elektromagnetno Zdruzljivostjo
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Omejevanje uporabe nekaterih nevarnih snovi
EN 50581:2012

Proizvod je skladen z zahtevami Direktiva 2014/35/EU zvezi z elektricno opremo, konstruirano za uporabo znotraj dolocenih
napetostnih mej, Direktiva 2014/30/EU v zvezi z elektromagnetno zdruzljivostjo, Direktiva 2011/65/EU o omejevanju uporabe
nekaterih nevarnih snovi v elektri¢ni in elektronski opremi in temu primerno nosi oznako CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dodatne informacije

Temu izdelku je dodeljena odobritvena stevilka modela, ki izhaja iz regulativnega stalis¢a oblikovanja. Odobritvena stevilka
modela je glavni identifikator izdelka v dokumentaciji predpisov in testnih porocilih, te Stevilke ne gre zamesati z
marketinskim imenom ali Stevilkami izdelka.

Ta izdelek je bil testiran v tipicnem HPE okolju.

7 7
24 Ry
/?f-i.-f..«':/ A 2/
Roseville, CA Brent Ford, Manager
16.05.2017 HPE Networking, CEB Business Organization

Lokalni stik - izkljuéno za zadeve glede predpisov
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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ANEKS |

Odobritvena stevilka modela: BJNGA-AD0039/40/41/42/51

Odobritvena stevilka

Moinostiizdelka

HPE stevilka dela

modela
BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADOO42 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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Hewlett Packard Forsikran om Overensstimmelse c €
Enterprise i enlighet med ISO/IEC 17050-1 och EN 17050-1
FoO #: BINGA-AD0039/40/41/42/51R5 [ sv
Tillverkarens namn: Hewlett Packard Enterprise Company
Tillverkarens adress: 8000 Foothills Blvd, Roseville, CA 95747, USA

deklarerar under eget ansvar att produkten:

Produktnamn och/eller modell: HPE FlexNetwork 5510 HI Switch Series
Féreskriftenligt modellnummer: BJNGA-ADO039/40/41/42/51
Produktalternativ: Var god hénvisa BILAGA |

overensstammer med foljande produktspecifikationer och foreskrifter:

Sdkerhet Elektromagnetisk Kompatibilitet
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 +A2:2013 EN 55032:2012 Class A
EN 62479:2010 EN 55024:2010

EN 61000-3-2:2014

EN 61000-3-3:2013

EN 300 386 V1.6.1

FCC CFR 47 Part 15 Class A

Begrédnsning av anvdndning av vissa farliga dmnen
EN 50581:2012

Produkten éverensstdmmer med kraven i Direktiv 2014/35/EU lagstiftning om elektrisk utrustning avsedd fér anvandning
inom vissa spanningsgranser, Direktiv 2014/30/EU lagstiftning om elektromagnetisk kompatibilitet, Direktiv 2011/65/EU om
begransning av anvandning av vissa farliga @mnen i elekirisk och elektronisk utrustning och bar CE markeringen i enlighet
darmed.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(D This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Tilliggsinformation

Den hér produkten har tilldelats ett foreskriftsenligt modellnummer som féljer de foreskriftsenliga aspekterna av
konstruktionen. Det féreskriftsenliga modellnumret ar en idenfifikator for huvudprodukten i foreskriftsenlig dokumentation
och testrapporter, detta nummer skall inte blandas samman med marknadsféringsnamnet eller produktnumret.

Den hér produkten har testats i en typisk HPE miljo.
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Roseville, CA Brent Ford, Manager
16.05.2017 HPE Networking, CEB Business Organization

Lokal kontakt, endast for foreskiftsenliga drenden
EU: HPE, Postfach 0001, 1122 Wien, Austria
US.: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425

http://www.hpe.com/eu/certificates
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BILAGA |

Foreskriftenligt modellnummer: BJNGA-AD0039/40/41/42/51

Foreskriftenligt
modellnummer

Produktalternativ

HPE Artikelnummer

BJNGA-ADO039 HPE 5510 24G 4SFP+ HI 1-slot Switch JH145A
BJNGA-ADO040 HPE 5510 48G 4SFP+ HI 1-slot Switch JH146A
BJNGA-ADOO41 HPE 5510 24G PoE+ 4SFP+ HI 1-slot Switch JH147A
BJNGA-ADO042 HPE 5510 48G PoE+ 4SFP+ HI 1-slot Switch JH148A
BJNGA-ADOO51 HPE 5510 24G SFP 4SFP+ HI 1-slot Switch JH149A
HPE X361 150W 100-240FAC to 12VDC Power Supply JD362B
HPE X361 150W 48-60VDC to 12VDC Power Supply JD366B
HPE X362 720W 100-240VAC to 56VDC Power Supply JG544A
HPE X362 1110W 115-240VAC to 56VDC Power Supply JG545A
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